
 

Approve Deny Signatures Date 

 
X 

 J. Pascal Kwedza 

J. Pascal Kwedza, P.E. / Environmental Engineer September 17, 2025 

 
X 

 Maria D. Bebenek for 

Daniel W. Martin, P.E. / Environmental Engineer Manager September 17, 2025 

 
X 

 Maria D. Bebenek 

Maria D. Bebenek, P.E. / Program Manager September 17, 2025 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0084492 

Facility Type 
Non-
Municipal APS ID 929657 

Major / Minor Minor Authorization ID 1498174 

a 
Applicant and Facility Information 

a 

Applicant Name Halifax Village LLC  Facility Name Halifax Village  

Applicant Address PO Box 375   Facility Address S Elmer Avenue   

 Gap, PA 17527-0375   Halifax, PA 17032  

Applicant Contact John Stoltzfus  Facility Contact Andrew Meloy  

Applicant Phone (484) 880-1329  Facility Phone (814) 329-8811  

Client ID 332334  Site ID 1128  

Ch 94 Load Status Not Overloaded  Municipality Halifax Township  

Connection Status   County Dauphin  

Date Application Received August 31, 2024  EPA Waived? Yes  

Date Application Accepted October 3, 2024  If No, Reason   

  

Purpose of Application NPDES permit renewal  

a 

 

Summary of Review 

1.0 General Discussion 

 
This factsheet supports the renewal of an existing NPDES permit for discharge of treated domestic sewage from Halifax Village 
LLC wastewater treatment plant that serves a mobile home community, Red Rose Motel and Engle Ford car dealership. The 
plant is designed for 0.062MGD to serve the mobile home community at built out and the other contributors.  The extended 
aeration package plant discharges to an unnamed tributary to Susquehanna River which is classified for warm water fishes 
(WWF) and migratory fishes (MF). The project was phased and the first phase of 0.031MGD was constructed. The NPDES 
was developed based on the built-out flow of 0.062MGD. A request for WQM permit modification is required prior to 
construction of the proposed additional 50 units in the future. The existing NPDES permit was issued on February 20, 2020, 
with an effective date of March 1, 2020, and expiration date of February 28, 2025. The applicant submitted a timely renewal 
application to the Department and is currently operating under the terms and conditions in the existing permit pending 
Department action on the renewal application. A topographic map showing the discharge location is presented in attachment 
A 
 
11 Sludge use and disposal description and location(s):   
 
Digested sludge is hauled out periodically by a license hauler. 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0084492 
Halifax Village  
 
 

2 

Summary of Review 

1.2 Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0084492 
Halifax Village  
 
 

3 

1.3 Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .062  

 Latitude 40º 30' 27.71"  Longitude -76º 57' 12.54"  

 Quad Name   Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
Unnamed Tributary to 
Susquehanna River (WWF)  Stream Code 16877  

 NHD Com ID 54974407  RMI 0.29  

 Drainage Area 0.30 sq. mi  Yield (cfs/mi2) 0.11  

 Q7-10 Flow (cfs) 0.033  Q7-10 Basis USGS Gage Station  

 Elevation (ft)  440  Slope (ft/ft)        

 Watershed No. 6-C  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake Veolia Water PA  

 PWS Waters Susquehanna River   Flow at Intake (cfs)        

 PWS RMI        Distance from Outfall (mi) 15  

 

 

 
Changes Since Last Permit Issuance: None  
 
 
1.3.1 Water Supply Intake 

 
The nearest downstream water supply intake is approximately 15 miles downstream by Veolia Water PA on Susquehanna 
River, in   Susquehanna Township, Dauphin County. No impact is expected from this discharge on the intake. 

 

 

 

 

 

 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0084492 
Halifax Village  
 
 

4 

2.0 Treatment Facility Summary 

a 

Treatment Facility Name: Halifax Village 
 

WQM Permit No. Issuance Date 

2291409 April 28, 1992 

            
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Extended Aeration Hypochlorite 0.031 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.031  Not Overloaded   

 
Changes Since Last Permit Issuance: N/A 
 

 
2.1 Treatment Facility  

 
The treatment plant consists aerated EQ tank with 2 grinder pumps, flow meter to measure flow coming out of the EQ 
tank, pre-aeration tank with 3 access points, the 2nd tank has 3 sections, ¾ of the tank is used for aeration tank, and ¼ is 
used as  clarifier, a chlorine contact tank with tablet chlorinator and basket for adding more tablets if needed, flow meter 
pit and de-chlorination system and a sludge holding tank. 
 
The permitted facilities include: 
 

• Screening unit 

• A 10,470-gallon pre-aeration flow equalization tank  

• A 31,239-gallon aeration tank provided with a diffused aeration system 

• A 10,772-gallon clarifier 

• A tablet type chlorinator and a 628-gallon contact tank 

• De-chlorination feeder 

• Equalization tank with pumps 

•  Aerobic sludge digester 

• 400 feet of 10-inch outfall sewer discharging to an unnamed tributary of the Susquehanna River. 

 
2.2 Chemicals  
 

• Soda ash for pH adjustments 

• Calcium Hypochlorite for disinfection 

• Sodium bisulfate for de-chlorination 

• Polymer added to sludge tank as needed 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0084492 
Halifax Village  
 
 

5 

                                                                                 3.0 Existing Effluent Limitations and Monitoring Requirements 

 
 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Measured 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

DO XXX XXX 
5.0 

Daily Min XXX XXX XXX 1/day Grab 

TRC XXX XXX XXX 0.06 XXX 0.20 1/day Grab 

CBOD5 XXX XXX XXX 25 XXX 50 2/month 
8-Hr 

Composite 

TSS XXX XXX XXX 30 XXX 60 2/month 
8-Hr 

Composite 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2,000 
Geo Mean XXX 10,000 2/month Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1,000 2/month Grab 

Nitrate-Nitrite XXX XXX XXX XXX 
Report 

Daily Max XXX 1/6 months 
8-Hr 

Composite 

Total Nitrogen XXX XXX XXX XXX 
Report 

Daily Max XXX 1/6 months Calculation 

Ammonia 
Nov 1 - Apr 30 XXX XXX XXX 7.5 XXX 15 2/month 

8-Hr 
Composite 

Ammonia 
May 1 - Oct 31 XXX XXX XXX 2.5 XXX 5 2/month 

8-Hr 
Composite 

TKN XXX XXX XXX XXX 
Report 

Daily Max XXX 1/6 months 
8-Hr 

Composite 

 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0084492 
Halifax Village  
 
 

6 

3.1 Compliance History 

 
  3.1.1 DMR Data for Outfall 001 (from August 1, 2024 to July 31, 2025) 

 
Parameter JUL-25 JUN-25 MAY-25 APR-25 MAR-25 FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 

             Flow (MGD) 
Average Monthly 

0.01110
94 

0.00631
8 

0.01051
8 

0.00765
9 

0.00536
4 

0.00805
9 

0.00764
4 

0.00821
1 

0.00654
6 

0.00759
3 

0.00848
9 

0.02122
82 

Flow (MGD) 
Daily Maximum 0.09021 

0.01094
7 0.05987 0.03951 

0.00131
4 0.02423 

0.01455
2 

0.00986
1 

0.01050
5 

0.01368
9 0.02986 0.25907 

pH (S.U.) 
Instantaneous 
Minimum 6.64 6.68 6.61 6.368 6.65 6.71 6.68 6.7 6.7 6.68 6.68 6.68 

pH (S.U.) 
Instantaneous 
Maximum 6.76 6.77 6.9 6.76 6.9 6.79 6.78 7.36 6.79 6.84 6.88 7.75 

DO (mg/L) 
Daily Minimum 6.68 6.5 6.17 6.65 6.7 6.25 6.0 6.7 6.7 6.68 6.68 6.68 

TRC (mg/L) 
Average Monthly < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 

TRC (mg/L) 
Instantaneous 
Maximum < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 < 0.01 0.01 < 0.01 < 0.01 < 0.01 < 0.01 

CBOD5 (mg/L) 
Average Monthly < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 

TSS (mg/L) 
Average Monthly < 2.0 < 2.0 < 40.0 4.0 6.0 3.0 < 2.0 5.0 < 2.0 < 2.0 < 2.0 < 2.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 1.0 < 1.0 < 1.0 < 1.0 1.0 < 1.0 

Nitrate-Nitrite (mg/L) 
Daily Maximum  17.82      < 21.73     
Total Nitrogen (mg/L) 
Daily Maximum  < 18.32      < 22.23     
Ammonia (mg/L) 
Average Monthly < 0.1 < 0.1 < 0.1 < 0.1 1.4 1.6 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 

TKN (mg/L) 
Daily Maximum  < 0.5      < 0.5     
Total Phosphorus 
(mg/L) Daily Maximum  0.228      0.385     



NPDES Permit Fact Sheet NPDES Permit No. PA0084492 
Halifax Village  
 
 

7 

3.1.2 Effluent Violations for Outfall 001, from: September 1, 2024 To: July 31, 2025 
 

 

Parameter Date SBC DMR Value Units Limit Value Units 

TSS 05/31/25 Avg Mo < 40.0 mg/L 30 mg/L 

 
3.1.2 Summary of DMRs: 
 
DMRs review for the facility for the last 12 months of operation, presented on the table above in section 3.1.1 indicates permit limits have been met most of the 
time. One TSS effluent violation was noted during the period reviewed.  
 

3.1.3 Summary of Inspections:  
 
The facility has been inspected a couple of times during the previous permit cycle.  No effluent violations were found during plant inspections. The facility is 
operated and maintained well. 



NPDES Permit Fact Sheet NPDES Permit No. PA0084492 
Halifax Village  
 
 

8 

4.0 Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) .062 

Latitude 40º 30' 27.00"  Longitude -76º 57' 12.00" 

Wastewater Description: Sewage Effluent 

 

4.1 Basis for Effluent Limitations  

 
In general, the Clean Water Act (CWA) requires that the effluent limits for a particular pollutant be the more stringent of 
either technology-based limits or water quality-based limits. Technology-based limits are set according to the level of 
treatment that is achievable using available technology. A water quality-based effluent limit is designed to ensure that the 
water quality standards applicable to a waterbody are being met and may be more stringent than technology-based effluent 
limits. 
 
4.2 Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 